
 

 

 

 

 

MINISTRY OF URBAN DEVELOPMENT  
GOVERNMENT OF INDIA 

 
March 2012                                        http://urbanindia.nic.in 

 

 

 

 

RECENT TRENDS IN TECHNOLOGIES  

IN SEWERAGE SYSTEM 



Arun Goel 
Joint Secretary 
Ministry of Urban Development 
Government of India  
Nirman Bhawan, New Delhi 

 

FOREWORD 

 

As per Census 2001, 30.66 million urban households which form 35.49% of the urban 

households suffer inadequate access to sanitation. According to the report of the Central 

Pollution Control Board (2009), the estimated sewage generation from Class - I Cities 

and Class - II Towns is 38254.82 million litres per day (MLD) out of which only 17787.38 

MLD (35%) is being treated and the remaining is disposed into the water bodies without 
[...]
underground Sewerage system. It has a corrugated profiled outer 

surface wall and a smooth inner wall which allows the easy transport of 

fluids, non-corrosive and a better overburden protection. In India, DWC 

PE pipes are produced from the sizes 75mm ID to 1000mm ID with a 

standard length of 6 (six) meters for easy transportation and handling 

and to reduce the number of joints required. However, in the case of 



 

3 

 

such pipes, the uplift during high groundwater conditions above the pipe 

level is a problem specifically in high ground water and coastal areas. 

The concrete surrounds or venteak piles shall be used to hold these in 

place in such conditions, where ground water can rise above the sewer. 

Quality control at factory and random checks on receipt before laying 

shall be mandatory.  

 
(c) HDPE manholes with EN 13598-2:2009 and ISO (ISO 9001:2008) 

specifications are recent entrants. But the Indian standards are yet to be 

brought out by BIS. These being ready made can speed up the 

construction as compared to brickwork manholes. However, they are to 

be safeguarded against the uplift pressure due to high ground water 

table and also crushing under high traffic load etc. by suitably anchoring 

and if desired for a specific location, the cost shall not be compromised. 

 

1.3. Emerging Sewage Treatment Technologies 
 

The conventional sewage treatment technologies such as Activated Sludge 

Process (ASP), Waste Stabilization pond (WSP), Upflow Anaerobic Sludge 

Blanket (UASB) Reactor etc., are commonly adopted in sewerage system to 

treat wastewater up to secondary level as per the effluent standards.  

 
There are a number of newer treatment technologies that have come into 

practice in recent times and they do merit attention in their own way as 

under, but the difficulty is the design basis which is necessary to be 

standardized for adoption in projects funded by Governments. The following 

are some of the relatively better known technologies. Recently, the following  

technologies such as Sequencing Batch Reactor(SBR) and Moving Bed 

Biofilm Reactor (MBBR)/ Fluidized Aerobic Bioreactor have been approved 

under JNNURM projects due to their advantages such as  less requirement 

of land, high effluent quality etc. Small scale plants have been set up using 

MBR technology in Bangalore and Commonwealth village complex, and 

Akshardham in New Delhi. 

 

1. Sequencing Batch Reactor (SBR)  

2. Moving Bed Bio Reactor (MBBR) / Fluidized Aerobic Bioreactor (FAB)   

3. Membrane Bio Reactor (MBR) 

 

There are other emerging treatment technologies that have come into 

practice in recent times in other parts of the world, but they have not come 

into practice in India at large scale. Therefore, the following technologies 

though these have been randomly tried out so far, need to be investigated 

and possibly demonstrated/piloted under Indian conditions to arrive at their 

techno-economic viability. There is a need for generic design criteria under 



 

4 

 

Indian conditions to avoid vendor guidelines without adequate basis. 

 

4. BIOFOR Technology (Biological Filtration and Oxygenated Reactor) 

5. High Rate Activated Sludge BIOFOR-F Technology  

6. Submerged Aeration Fixed Film (SAFF) Technology 

7. Fixed Bed Biofilm Activated Sludge Process (FBAS) 

8. Rim flow Sludge Suction Clarifiers/Bio Tower 

9. Improved Circular Secondary Clarifier (HYDROPLUME®)  

10. Eco-Bio Blocks  

 
These technologies are briefly described as under. 

 
1.3.1. Sequencing Batch Reactor (SBR)  

 
This variant of ASP technology is essentially a batch treatment by 

combining, primary settling, aeration, secondary settling and decanting the 

treated sewage in a series of sequenced and or simultaneous reactions in 

the same basin on a time deferred cycle. Thus, multiple basins are used 

whereby when one basin is in one part of the cycle such as aeration, another 

tank will be settling and discharging the treated sewage in a cyclically 

repeated operation. High efficiency fine bubble non-clog membrane diffused 

aeration is preferred. As different from the well known reaction kinetics of 

continuous flow steady state ASP for our sewage characteristics, the 

biokinetic reaction rate in this non-steady state batch process needs to be 

evaluated for its higher rate or otherwise. Schematic diagram of Sequencing 

Batch Reactor process is presented in Fig. 1. 

 
 
 
 
 
 
 
 
 
 
 

Fig.1:  Schematic diagram of Sequencing Batch Reactor (SBR) process 
 

1.3.1.1. Advantages  

 Can remove N and P concurrent with BOD 

 Absence of odour and corrosive gases  

 Improved aesthetics 

 Does not require separate secondary clarifiers and major return sludge 

pumping stations, good use of common walls, simple square, 

rectangular or circular structures, can reduce the footprint compared to 



 

5 

 

conventional activated sludge process. 

 Capability to manage and treat variable loading conditions; such as 

normal, diurnal, dilute monsoon and shock loads.  

 Less manpower due to automatic control and easy to operate and to 

maintain. 

 High quality effluent for reuse without separate nutrient removal and fine 

filtration.  

 Can be expanded as a modular system. 

 Can also be used with primary clarifiers and conventional F/M ratio for 

bio-methanation and energy recovery.  

 The system can generate a stabilized sludge. 

 Track record for treating 27 MLD diluted sewage at Haridwar and 11.5 

MLD at Goa  

 
1.3.1.2. Disadvantages 

 No provision for sludge management 

 No provision of primary treatment to moderate pollution load variations 

 Higher energy input if used without bio-methanation 

 Requires at least semi-skilled manpower 

 Patented process technology and decanters defying local cannibalization  

 
1.3.2. Moving Bed Bio Reactor (MBBR)/ Fluidized Aerobic Bioreactor FAB 

 
This technology is essentially the same as activated sludge except that the 

media suspended in the reactor offers additional surfaces for the microbes to 

grow and this in turn maximizes the growth of microbes in a given volume of 

aeration tank compared to the conventional aeration without the media and 

to that extent, it does appear preferable. Diffused aeration is of course 

needed. FAB technology is akin to MBBR except that instead of the media in 

suspension, the media is kept stationary and fluidized in the aeration tank. 

Schematic flow diagram of Moving Bed Bio Reactor process is presented in 

Fig. 2. 

 

 
 

 
 
 
 
 
 
 

 
Fig.2:  Schematic flow diagram of MBBR process 

 
 



 

6 

 

 
1.3.2.1. Advantages 

 There are no limitations of height as long as compressors can be 

suitably used  

 Circular structures can be used to economize on construction costs & 

time  

 The structures can be easily covered for indoor air quality when needed. 

 Requires lower footprints compared to conventional activated sludge. 

 Easy to operate and maintain  

 
1.3.2.2. Disadvantages  

 The area per unit volume of the media offered by various vendors are 

different and also each vendor advocates his own criteria for the relative 

ratio of volume of media to volume of aeration tank, which makes it 

difficult to bring about a common and validated standard design criteria. 

The quality of plastic of media varies. 

 The verification of whether the media is moving about the entire volume 

of the tank or merely clumping at the top layers and if so the method of 

mixing it up through the tank volume without shearing of the biomass on 

it are issues of infirmity and which may need gentle movers of the media 

through the volume of the tank. 

 Furthermore, the media is a patented product. 

 Higher energy input if used without biomethanation 

 
1.3.3. Membrane Bio Reactor (MBR) 

 
This technology combines the aeration and secondary clarifier in one and 

the same tank by sucking out the aerated mixed liquor through membranes 

instead of settling in a separate downstream tank and to that extent, it does 

yield a treated sewage with practically no BOD and suspended solids and 

hence being clear and virtually transparent besides its claimed ability to hold 

and sustain mixed liquor suspended solids (MLSS) of three to four times 

than what is possible in the conventional aeration tanks which in turn offers 

minimization of the footprint of the treatment plant. Diffused aeration is of 

course needed. The membrane is a matter of proprietorship and the 

throughput per membrane module offered by various vendors are different 

and also each vendor advocates various shapes of the membranes as flat 

sheet, cross flow, dead end flow etc, which makes it difficult for  common 

validated standard design criteria. Schematic flow diagram of Submerged 

Membrane Bioreactor process is presented in Fig. 3. 



 

7 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Fig.3: Schematic flow diagram of Submerged Membrane Bioreactor process 
 
 

1.3.3.1. Advantages 

 High quality effluent for reuse without separate nutrient removal and fine 

filtration 

 Compact system, reduces plant footprint by 25-40% compared to a 

conventional STP. 

 These membranes are stated to be durable to ensure reliability and long 

membrane life, and low membrane replacement frequency. .   

 The modular system is expandable       

 Higher stability to organic shocks /upsets due to higher MLSS 

concentration.  

 The process operates under low suction, the ideal filtration method for 

small to large-scale membrane facilities, hence low power consumption. 

 Automated system makes the process operations easier to operate. 

 
1.3.3.2. Disadvantages 

 Each vendor advocates his own criteria for the membranes and their 

types which makes it difficult to bring about a common and validated 

design criteria   

 It is not possible to cannibalize the system between different 

manufacturers. 

 High reliance on energy input in the absence of biomethanation 

 Patented process technology and decanters defying local cannibalization  

 Detailed evaluation of existing plants required either by IITs, CPCB or 

NEERI.  

 
 
 



 

8 

 

1.3.4. Cost comparison and Land Requirement  

 

As per the Compendium of Sewage Treatment Technologies issued by 

National River Conservation Directorate (NRCD), Ministry of Environment & 

Forests, published in August, 2009, the cost aspects based on capital cost, 

O&M cost, reinvestment cost, energy and land cost based on data of STPs in 

the Ganga river basin and elsewhere in India indicates that unlined WSP has 

the lowest treatment cost (Rs 1/kL) but the highest land requirements (20000 

m2/MLD), while SBR/ will have high treatment cost (Rs 5/kL) but low land 

requirement (-600 m2/MLD). The conventional ASP is somewhere in the 

middle, with moderate treatment costs (Rs. 3.5/kL) and moderate land 

requirements (-2000 m2/MLD). Similarly, among treatment options that 

produce effluent of recyclable quality (i.e., BOD5 < 5 mg/L, SS < 5 mg/L), the 

ASP + C-F + RSF/DMF process has the lowest treatment cost (Rs 6.50/kL) 

but the highest land requirements (3000 m2/MLD), while the MBR process 

will have highest treatment cost (Rs 9/kL) and the lowest land requirements 

(600 m2/MLD). The SBR + C-F + RSF/DMF process will have an 

intermediate treatment cost (7.50/kL) and also an intermediate treatment 

area requirement (1200 m2/MLD). It is however necessary to evaluate these 

on a case by case basis depending on the specific situation on hand before 

arriving at an inference. Inclusion of biomethanation and energy recovery for 

use in the STP itself will change the above cost comparisons.  

    
1.3.5. BIOFOR Technology (Biological Filtration and Oxygenated Reactor) 

  

1.3.5.1. Key features of the technology 

 Enhanced primary treatment with addition of coagulants and flocculants 

 High rate primary tube settlers and integrated thickening offering space 

economy 

 Two stage high rate filtration through a biologically active media and with 

enhanced external aeration 

 Co-current up flow movement of wastewater and air enable higher 

retention and contact 

 Treatment scheme excluding secondary sedimentation but recycling of 

primary sludge 

 Deep reactors enabling low land requirements 

 A compact and robust system 

 

 

 

 

 

 

 



 

9 

 

The process flow diagram of BIOFOR technology is presented in Fig. 4.  

 

Fig. 4: Process flow diagram of BIOFOR Technology  

 

1.3.5.2. Advantages 

 Compact layout as a result of high rate processes. 

 Higher aeration efficiency through co-current diffused aeration system 

 Space saving as secondary sedimentation is dispensed 

 Able to withstand fluctuations in flow rate and organic loads 

 Compliance with stricter discharge standards 

 High quality effluent for reuse without separate nutrient removal and fine 

filtration 

 Effluent suitable for UV disinfection without filtration 

 Absence of aerosol and odour nuisance in the working area 

 Absence of corrosive gases in the area 

 Lower operation supervision enables lesser manpower requirement 

 

1.3.5.3. Disadvantages 

 Continuous and high chemical dosing in primary clarification, 

 Large sludge generation due to the addition of chemicals 

 Undigested sludge from primary clarification requiring post treatment. 

 Yet to be validated on reasonable number and sizes of STPs in India 

 

1.3.6. High Rate Activated Sludge BIOFOR-F Technology  

 

1.3.6.1. Key features of the technology 

 In general, high level of mechanisation and sophistication 

 The flow scheme excludes primary sedimentation tank 

 Superior aerated grit chamber and classifier 

 Circular aeration tank with tapered air diffusion system 

 Second stage aeration and rapid sand filtration through a biologically 

active filter media 

 Dissolved air floatation for sludge thickening 

 Digester heating and temperature controlled anaerobic sludge digestion 



 

10 

 

 Mixing of digester contents through biogas 

 Dynamic cogeneration of electrical and thermal energy through gas 

engines 

 

The process flow diagram of High Rate Activated Sludge BIOFOR-F 

Technology is presented in Fig. 5.  

 

Fig. 5: Process flow diagram of High Rate Activated Sludge BIOFOR-F 

Technology  

 

1.3.6.2. Advantages 

 Compact layout as a result of high rate processes 

 Higher aeration efficiency through diffused and tapered aeration system 

 Space saving as primary sedimentation is dispensed 

 Compliance with stricter discharge standards 

 Effluent suitable for high end industrial applications 

 Stable digester performance and consistent gas production 

 Almost self sufficient in energy requirement due to gas engine based 

cogeneration system 

 Absence of aerosol and odour nuisance in the working area 

 

1.3.6.3. Disadvantages 

 None, except high cost 

 

 



 

11 

 

 

1.3.7. Submerged Aeration Fixed Film (SAFF) Technology  

 

1.3.7.1. Key features of the technology 

 Essentially a fixed film media with enhanced oxygen supply through 

submerged aeration 

 Unconventional plastic media offering high void ratio and specific area 

compared to stone and aggregates 

 Large biomass and long solid retention time in the reactor leading to low 

‘food to micro-organism ratio’ and higher organic removal 

 Two stage biological oxidation 

 Treatment scheme excluding primary sedimentation and sludge 

digestion 

 Reactors up to 6 m deep enabling low land requirements 

 Tube settlers again offer space economy 

 Many plants based on such technology are functioning in industrial 

wastewater applications. Pilot study is required for municipal wastewater 

applications. 

 

Process flow diagram of Submerged Aeration Fixed Film (SAFF) 

Technology is presented in Fig. 6. 

 

 

 

 

 

 

 

 

 

 

 

Fig. 6: Process flow diagram of Submerged Aeration Fixed Film (SAFF) 

Technology  